|

|

%

l* Environment Environnement
Canada Canada
E% E 0 nment  Environnement e de 'a
Canada ~tion de
0026865D S onnement

CANADA. ENVIRONMENTAL IMPACT CONTROT
DIRECTORATE. TRAINING MANUAL REPORT

EPS 6-EP (EC)

"l/"\ JA i‘" ’ //

The Ba5|c Technology of
the Pulp and Paper Industry
and its Environmental
Protection Practices

1D
182
R46

— Canadi-
Training Manual
EPS 6-EP-83-1

ronmental Protection Programs Directorate
ber 1983

EPS 6-EP-83-1E



ENVIRONMENTAL PROTECTION SERVICE REPORT SERIES

Training Manuals present information that is used primarily for training
purposes.

Other categories in the EPS series include such groups as Regulations, Codes,
and Protocols; Policy and Planning; Economic and Technical Review; Technology
[...]
inherent in the furnace design and is very difficult to correct. Uncontrolled sulphur
dioxide emissions are in the range of 1 to 1.5 kg/GJ, when firing I to 2% sulphur fuel.

The non-combustible ash and inert material as well as imperfectly burned fuel
particles pass through the boiler, discharging either as bottom ash from the grate area, as
heavier fly ash removed in particulate emission control equipment, or with the flue gas
stream into the atmosphere.

Typical solid wastes produced are presented in Table 15 for a modern power
boiler of 110 000 kg/h output equipped with a spreader stoker wood refuse feed system

with windswept spouts, a pinhole grate, and particulate emission control equipment.
12.6 Atmospheric Emission Control Equipment

12.6.1 Particulate Emissions. Wood refuse power boiler particulate emission control
equipment most commonly consists of mechanical collectors employing centrifugal
separation. These may be multiple cyclones or large diameter cyclones. Under normal
operation in newer boilers mechanical collectors generally enable wood fired units to
meet typical provincial particulate emission regulations of 225 mg/m3 at 12% CoO»j.
However, this equipment may not be sufficient for coastal mills where salts, introduced
by the handling of logs in sea water, constitute a significant additional fine particulate
load to be removed by the emission control equipment.

Alternative systems for hog fuel fired power boilers include wet scrubbers

which provide better performance than mechanical collectors. However, they present the



122

TABLE 15 HOG FUEL FIRED POWER BOILER SOLID WASTES

Fuel Burned, as fired 45 000 kg/h
Moisture Content 45 - 50%
Steam Generated 110 000 kg/h
Solid Waste Generated

- grate ash 115 kg/h
- air pollution control equipment 400 kg/h
- particulate emission to stack 50 kg/h

disadvantages of adding water vapour to the gases, which creates a visible plume, and
producing a wet sludge often requiring treatment. Maintenance and operating costs are
considerably higher than for mechanical systems.

Electrostatic precipitators, which have been traditionally used on chemical
recovery furnaces and coal fired boilers, are used in a limited number of installations of
wood refuse fired boilers, almost entirely on the west coast. Performance on a salt-free
fuel basis is superior to mechanical collectors but operating efficiency is considerably
reduced by the presence of salt. Electrostatic precipitator performance is believed to be
degraded by the good electrical conductivity of the fly ash, causing particulates to lose
charge and be re-entrained into the moving gas stream. Electrostatic precipitators are
considerably more expensive to install and maintain than other particulate emission
control equipment, which tends also to reduce reliability.

A summary of the relative performances of the three principal particulate

emission control systems together with order of magnitude costs is presented in Table l6.

12.6.2 Gaseous Emissions. SO2 emissions can be controlled by limiting the sulphur
content of the coal or oil or by scrubbing the flue gases to remove of SO prior to
discharge. The most common method of SO» emission control in the pulp and paper
industry is the use of coal or oil with suitably low sulphur levels. This is achieved by
blending high and low sulphur fuels, although this usually increases fuel costs. While flue
gas scrubbers for SO removal are commonly used with the very large boilers of the
western American utility industry, they are expensive and only justified because of the
lack of low sulphur fuels, particularly coal. In the case of the pulp and paper industry,
increased use of wood refuse fuel reduces sulphur dioxide emissions from a mill if the

wood waste fuel replaces oil and coal, which contain sulphur.



123

TABLE 16 COSTS AND PERFORMANCE OF PARTICULATE EMISSION CONTROL
EQUIPMENT

Capital Cost . Power

installed Consumption Performance
Type ($/m3/h) (W/m3/h) (mg/m3)
Multiple Cyclone 1-2 1.5-0.4 down to 200
Wet Scrubber 3-5 3.0 - 0.6 under 200
Electrostatic
Precipitator 5-7 0.5-1.3 under 200

Kraft chemical recovery furnaces generate SO emissions comparable to very
low sulphur oil, so that improved energy conservation tends to reduce kraft mill total SO»

emissions by decreasing the proportion of steam generated by burning oil or coal.
12.7 Effluents

The power plant uses cooling water for several purposes, and in some cases
this is discharged to mill sewers. This usually adds to effluent treatment costs, and the
dilution of the effluent tends to be slightly detrimental to the operation of biological
treatment plants. However, dilution reduces the toxicity of the effluent measured as
described in the Federal Pulp and Paper Effluent Regulations, and this may outweigh the
disadvantages. Many mills use all the power plant cooling water in the production process
or discharge the excess directly to the receiving water to reduce the hydraulic load on the
effluent treatment plant.

The quantities of cooling water discharged may vary from zero to about
25 m3/t pulp for mills without condensing turbines. The enthalpy of the cooling water
discharged from pulp and paper mills is normally insufficient to cause any detrimental
effects on receiving waters due to thermal effects. In the rare case where a mill has a
condensing turbine, the cooling water flow could be very high, and it may be necessary to
consider the effect on receiving water temperature. The suspended solids and BOD
contents of the cooling waters are negligible.

Many mills use water to convey boiler ash, and discharges from ash handling
systems can be major sources of suspended solids in the mill effluent if the design or
operation is inappropriate. In some cases, the ash is discharged to mill effluent treatment
systems, which will effectively remove virtually all the suspended solids if the system is

correctly designed and operated.



124

13 WASTE TREATMENT PRACTICES

13.1 Effluent Treatment

The liquid effluent leaving a mill may require treatment before discharge to a
body of water or watercourse. Depending on the characteristics of the untreated effluent
and regulatory limitations, primary, secondary or even tertiary treatment may be required
to reduce the impact of the treated effluent to levels acceptable for the specific
environment around the mill.

Pretreatment comprises the initial treatment processes designed to remove
grit, coarse material and debris, to neutralise acid or alkaline wastes, and to equalise
effluent characteristics and flows by mixing the collected effluent streams and directing
occasional large flows or concentrated streams which are a normal part of pulp mill
operations to spill tanks or basins.

Primary treatment processes are designed to remove suspended solids from the
effluent and normally include the dewatering of the recovered settled solids or sludge to
facilitate disposal to landfill or combustion. Primary treatment is a pre-requisite for
most secondary treatment processes.

Secondary treatment processes reduce the biodegradable portion of the
dissolved organic constituents of the effluent. This biodegradeable portion is expressed as
BOD. Biodegradable material added to receiving waters consumes dissolved oxygen, and
may cause oxygen depletion and death of fish and other aquatic life. Most secondary
treatment processes also reduce toxicity to fish.

Tertiary treatment is the final process of effluent treatment embracing a
broad range of processes used to remove further contaminants such as colour, odour,
taste, and toxicity from effluents after primary and secondary treatment steps. Tertiary
treatment may be used to remove dissolved chemicals and organics, dissolved gases and
residual suspended solids and biodegradable material.

In many mills, external effluent treatment processes are installed to treat part
or all of the effluent from the mill. In the more recently built mills the effluents are
segregated to facilitate and reduce the cost of treatment. For instance, bleach plant
effluents from new kraft pulp mills, which contain very little suspended solids, normally
bypass the primary treatment process, reducing the size of primary treatment facilities.
Cooling water, which would only detract from treatment efficiency, normally bypasses

primary and secondary treatment. Woodroom effluents associated with wet debarking are



125

often treated separately prior to being combined with the effluent from the remainder of
the mill, and perhaps undergoing further treatment. A typical primary and secondary
treatment system flowsheet is shown in Figure 36.

Toilet, washroom and other office liquid wastes in newer mills are collected
and treated in separate sanitary sewer systems. Treatment is by established municipal
practice, frequently in a package plant. Following final chlorination, the sanitary waste
may be added to the mill effluent for common disposal.

In older mills, sanitary sewage is added to the nearest sewer or trench, which
can result in pollution of a receiving watercourse with pathogenic bacteria. Conventional
treatment of these bacteria is by chlorination or ozonation, but this is not practical
because of the high chemical demands of relatively large mill effluent flows. Many mills
are steadily modifying their sanitary sewer systems in accordance with modern practice.
The general trend is for mills to adopt a schedule similar to that for the local community's

improvements in municipal effluent treatment.

13.1.1 Summary of Mill Effluent Characteristics. The mill effluent characteristics
vary and depend on the process, production rate, degree of implementation of in-plant
effluent reduction measures and the quality of operation. The characteristics of
combined untreated effluent typical of common pulp and paper mill operations are
presented in Table 17.

TABLE 17 TYPICAL CHARACTERISTICS OF PULP AND PAPER MILL
EFFLUENTS
Suspended

Flow Solids BOD

(m3/t) (kg/t) (kg/t)
Unbleached Kraft Pulp 10-100 5-50 5-25
Bleached Kraft Pulp 100-240 35-60 30-50
Newsprint Mill (inc. sulphite) 20-150 10-50 40-80
Sulphite without Recovery 150-300 10-50 140-300

Neutral Sulphite Semichemical 10-100 5-25 5-50




SLUDGE

DEWATERING
PRESS
,. 7
TO LANDFILL
OR HOG FUEL
BOILER
HIGH SOLIDS v

SEWER

NUTRIENTS
(if required)

CLARIFIER v

LOW SOLIDS
SEWERS

S

ALKAL| SEWER

FINAL
NEUTRALISATION

ACID SEWER

PRELIMINARY

NEUTRALISATION

'
\Y

AERATION LAGOON

FIGURE 36 TYPICAL EFFLUENT TREATMENT SYSTEM

FINAL EFFLUENT

MONITORING
S——

OUTFALL
DIFFUSOR

RECEIVING WATER

9Z1

-



127

13.1.2 Pretreatment. The common pretreatment methods are grit and debris removal
and effluent screening. Inorganic ash, grit from the wood preparation process, sand, and
gravel usually must be removed from the waste effluents to reduce abrasion and prevent
damage to pumps, piping and solids dewatering equipment. The grit chamber is a gravity
settling tank that can be either manually cleaned periodically or cleaned automatically by
mechanical means. Bar screens with spaces of 1 to 3 cm are commonly used to remove
large debris that might cause clogging of overflow weirs and sludge withdrawal lines.
New designs tend to employ mechanically cleaned bar screens.

A second important pretreatment process is the neutralisation of mill effluent.
Not only will the pH of the wastewater affect conditions in the receiving streams but
extreme pH can cause severe corrosion and adversely affect secondary treatment.
Effluent pH should normally be between 6.5 and 8.0 to prevent disturbances in secondary
biological treatment systems. The design of the neutralisation method depends on the pH,
acidity, and alkalinity of individual sewers as well as their volume. Most bleached kraft
mills today have separate acid, alkaline and (essentially neutral pH) high solids sewers.
The acid sewer usually contains the effluent from the acid bleaching stages and related
chemical preparation plant effluent containing hydrochloric, sulphuric and other acids and
has a pH value in the 1 to 3 range. Wastewaters containing ash from power boiler, lime
kiln and recovery operations contain large amounts of inorganic alkaline solids. Effluents
from kraft pulping operations are alkaline while those from sulphite pulping are acidic.
Caustic extraction wastes from the bleach plant are also strongly alkaline.

In kraft pulp mills, effluent neutralisation can be achieved, to a large extent,
by using waste chemicals and appropriate mixing of selected effluent streams. Lime mud
from the lime kiln scrubber is added to the acid sewer stream at a controlled rate to
achieve coarse upward adjustment of the pH. Following mixing with the alkaline sewer
stream, which further raises the pH, final adjustment is accomplished by the addition of
acid and/or caustic before secondary treatment. In older mills, the absence of segregated
sewers and constraints imposed by mill layout may preclude the use of this method of
cost-effective neutralisation. A typical kraft pulp mill acid sewer neutralisation system
is presented in Figure 37.

Spill basins or tanks in addition to those normally installed within the mill
departments are commonly used for temporary storage of concentrated wastes spilled
during sudden process upsets. Spills thus contained may be treated separately or metered
back at a controlled rate, avoiding sudden shock loads to the subsequent treatment

operation.



pH CONTROL

VARIABLE SPEED ” 4 L — MODULE
SCREW FEEDER Hy SO,
— FOR UNUSUAL NaOH
CIRCUMSTANCES ~ BACKUP
SLAKER . I
Ca(OH)2 1
)/
¢ MAIN MILL v Y pH TO EFFLUENT
T SEWER P TREATMENT
A - SENSOR SYSTEM
e mm o —— - _
| , ' TANK
v LIME {i} l
,~ MuD ! APPLICABLE ONLY TO
| . BLEACH PLANT Y COARSE pH| | BLEACHED KRAFT MILL
: T"TACID SEWER ADJUSTMENT |

FIGURE 37

KRAFT MILL SEWER NEUTRALISATION SYSTEM

821

-




129

13.1.3 Primary Treatment. Primary treatment is carried out in gravity clarifiers, or
in settling basins and, in some instances, in air flotation units. Primary treatment
removes 80 to 95% of the settleable portion of the suspended solids. The balance of the
suspended solids or unsettleable portion, consisting of colloidal or very fine material,
passes through the system and, if it is a substantial fraction of the total, may require
chemical addition to promote settling. The settling aids or flocculating chemicals added
include alum, ferric chloride and polyelectrolyte. Since part of the effluent BOD is
related to the suspended solids in the effluent, primary treatment normally results in a
reduction of about 10% of the total BOD.

Primary treatment is commonly accomplished in a gravity clarifier, which
consists of a circular tank equipped with sludge removal rakes. The effluent is fed in at
the centre and flows radially to the overflow weir located at the periphery. Settled solids
deposited on the clarifier floor are raked to the centre by the rotating mechanical raking
system and are drawn off and dewatered prior to disposal.

Alternatively settling basins, usually excavation-and-fill earthworks with con-
crete inlet and outlet structures, may be used. They are normally designed with 6 to 24
hours residence time, allowing settleable solids to deposit on the floor of the basin. They
may be lined with clay or a membrane to reduce seepage into the ground. The basins are
cleaned out with earth moving equipment. Although they are low in initial cost, settling
basins may be costly to clean since there is no convenient means of removing water from
the sludge prior to disposal. However, they are very reliable if properly constructed since
they do not rely on mechanical equipment. Where site conditions are suitable, the
cleanout cost is lower than the cost of operating a primary clarifier. In newer
installations, settling basins are often used as a back-up to the primary treatment system
for gravity clarification, and also serve as spill basins when two or more are available.

The dewatering of sludge produced by a primary treatment clarifier is